Assembleon Feeder Parts

KW1-M1140-00X
CL8X4 TAPE GUIDE
KW1-M1140-010
Tape Guide Unit (CL8x4,NEW)
KW1-M1340-010
TapeGuide Unit (CL8x2,NEW)
KW1-M1340-00X
TAPE GUIDE (CL8x2)
assembleon feeder parts assembleon feeder parts CL8X2 TAPE GUIDE
KW1-M2240-010
Tape Guide Plate Unit (CL12/CL16)
KW1-M1540-00X
Tape Guide Assy (CL823)
KW1-M4540-010
Tape guide unit (CL24~56mm)
KW1-M4540-000
Tape Guide Assy (CL24mm-72mm)
Tape Guide Assy (CL823) assembleon feeder parts assembleon feeder parts
K87-M2140-00X
TAPE GUIDE ASSY (FV12mm)
K87-M3340-00X
YAMAHA FV16mm TAPE GUIDE
K87-M1140-00X
TYPE TAPE GUIDE ASSY (
K87-M112L-10X
SPROCKET AXIS ASSY
assembleon feeder parts YAMAHA FV16mm TAPE GUIDE assembleon feeder parts SPROCKET AXIS ASSY
K87-M212L-10X
Sprocket Axis Assy (CL12/16)
K87-M114A-10X
LOCK LEVER ASSY (FV D-TYPE)
KW1-M456N-000
Reel Cover Assy (CL24~72mm)
KW1-M114A-00X
HAND LEVER ASSY (8mm)
assembleon feeder parts LOCK LEVER ASSY (FV D-TYPE) assembleon feeder parts HAND LEVER ASSY (8mm)
KW1-M116K-00X
LEVER ASSY (CL8mm)
KW1-M2250-000
Handle Lever Assy (CL12mm)
KW1-M2277-00X
MAIN ARM (CL12mm)

KW1-M4577-000
MAIN ARM (CL24~72mm)

LEVER ASSY (CL8mm) assembleon feeder parts MAIN ARM (CL12mm) assembleon feeder parts
KW1-M1150-000
Handle Lever Assy
KW1-M1177-00X
MAIN ARM (8mm)
KW1-M134T-00X
LEAF SPRING & SCREW (CL8X2)
KW1-M224D-00X
SUB ARM (CL12mm)

assembleon feeder parts

Handle Lever Assy assembleon feeder parts LEAF SPRING & SCREW (CL8X2) SUB ARM (CL12mm)
KW1-M119K-00X
SPRING(CL8mm)
KW1-M451D-001
SPRING (CL24~72mm)
KW1-M125L-100
HOLD ARM (CL12/16mm)
KW1-M115L-000
HOLD ARM (CL8mm)
assembleon feeder parts SPRING (CL24~72mm) assembleon feeder parts
KW1-M229L-000
IDLE ROLLER ASSY (CL12mm)
K87-M1199-10X
DRIVE GEAR ASSY (FV D/E TYPE)
KW1-M329L-000
IDLE ROLLER ASSY (CL16mm)
KW1-M2291-000
DRIVE ROLLER UNIT (CL12/16)
IDLE ROLLER ASSY (CL12mm) DRIVE GEAR ASSY (FV D/E TYPE) assembleon feeder parts DRIVE ROLLER UNIT (CL12/16)
KW1-M226D-00X
TENSION LEVER ASSY (CL12/16)
KW1-M229F-00X
DRIVE ROLLER ASSY (CL12mm)
KW1-M329F-00X
DRIVE ROLLER ASSY (CL16mm)

KW1-M1191-001
DRIVE ROLLER UNIT

TENSION LEVER ASSY (CL12/16) assembleon feeder parts assembleon feeder parts DRIVE ROLLER UNIT
KW1-M119F-00X
DRIVE ROLLER ASSY (CL8mm )
K87-M2790-00X
DRIVE ROLLER ASSY (FV24mm)
K87-M2199-00X
DRIVE GEAR ASSY
FV DRIVE GEAR(above12mm)
DRIVE ROLLER ASSY (FV24mm) assembleon feeder parts FV 卷带轮 (12mm以上)
K87-M119G-10X
DRIVE ROLLER (FV8mm)
K87-M219G-00X
DRIVE ROLLER (FV12mm)
K87-M219L-00X
IDLE ROLLER ASSY (FV12mm)
K87-M539A-00X
WIND ROLLER ASSY (FV32/44mm)

assembleon feeder parts

DRIVE ROLLER (FV8mm) DRIVE ROLLER (FV12mm) assembleon feeder parts WIND ROLLER ASSY (FV32/44mm)
K87-M119C-00X
LEVER METAL ASSY (FV8mm)
K87-M1191-00X
DRIVE ROLLER UNIT (FV8X4,C type)
K87-M1191-10X
DRIVE ROLLER UNIT (FV8mm)
K87-M559A-000
DRIVE GEAR ASSY
LEVER METAL ASSY (FV8mm) DRIVE ROLLER UNIT (FV8X4,type C) assembleon feeder parts DRIVE GEAR ASSY
K87-M2394-00X
GEAR (FV12mm)
K87-M239G-00X
GEAR (FV12mm)
K87-M2321-00X
SPROCKET

K87-M1120-00X
SPROCKET

assembleon feeder parts SPROCKET
K87-M1120-10X
SPROCKET ASSY (CL8X4)
K87-M1320-10X
CL8X2 SPROCKET
K87-M559K-000
INDEX GEAR
KW1-M4520-000
SPROCKET ASSY (CL24~72mm)
SPROCKET ASSY (CL8X4 CL8X2 SPROCKET assembleon feeder parts SPROCKET ASSY (CL24~72mm)
KW1-M459U-000
Reel Plate
K87-M2381-000
AIR CYLINDER (CL24~72mm)
KW1-M4512-000
Knock Pin (CL24~72mm)
K87-M1112-100
Knock Pin (12/16mm)
Reel Plate assembleon feeder parts Knock Pin (CL24~72mm) Knock Pin (12/16mm
KW1-M1113-000
Knock Pin (8mm)
K87-M1113-10X
RNOCK PIN
K87-M2313-00X
KNOCK PIN (REAR)
KW1-M451H-000
BACK STOPPER (CL24~72mm)

assembleon feeder parts

Knock Pin (8mm) RNOCK PIN KNOCK PIN (REAR) assembleon feeder parts
K87-M111H-20X
BACK STOPPER
K87-M1192-00X
INDENTATION LEVER ASSY (FV8mm)
K87-M1196-00X
SUB LEVER ASSY (FV8mm)

K87-M119j-00X
THRUST WASHER

BACK STOPPER assembleon feeder parts ../image/smt-feeder-parts/assembleon-feeder-parts/K87-M1196-00X THRUST WASHER
KW1-M2285-00X
MULTI CYLINDER (CL12/16mm)
KW1-M1185-00X
MULTI CYLINDER (CL8mm)
K87-M1185-00X
MULTI CYLINDER (FV8mm)
KW1-M111T-00X
SCREW
MULTI CYLINDER (CL12/16mm) MULTI CYLINDER (CL8mm) MULTI CYLINDER (FV8mm) assembleon feeder parts
K87-M112A-00X
RACKING LEVER ASSY (YFV8mm)
KW1-M222A-00X
Racking Lever Assy (CL12&16)
KW1-M112A-00X
RACKING LEVER ASSY (CL8mm)
KW1-M452A-000
Racking Lever Assy (CL24~72mm)
RACKING LEVER ASSY (YFV8mm) assembleon feeder parts RACKING LEVER ASSY (CL8mm) Racking Lever Assy (CL24~72mm)
KW1-M324A-000
HAND LEVER ASSY (CL16mm)
KW1-M224A-00X
HAND LEVER ASSY (CL12mm)
KW1-M454A-020
LOCK LEVER ASSY (CL24~72mm)
KW1-M116D-000
Tension Lever Assy
HAND LEVER ASSY (CL16mm) HAND LEVER ASSY (CL12mm) LOCK LEVER ASSY (CL24~72mm) Tension Lever Assy
K87-M1132-10X
CLAMP LEVER ASSY (FV D-TYPE)
K87-M2131-001
Clamp Lever Unit (CL24~72mm)
KW1-M1131-102
CLAMP LEVER UNIT (CL8mm)
KW1-M2231-001
Clamp Lever Unit (CL12/16mm)

assembleon feeder parts

CLAMP LEVER ASSY (FV D-TYPE) Clamp Lever Unit (CL24~72mm) assembleon feeder parts Clamp Lever Unit (CL12/16mm)
KW1-M1192-00X
INDENTATION LVR ASSY (CL8mm
KW1-M2292-00X
INDENTATION LVR ASSY (CL12mm)
KW1-M459N-000
ROOL UP Assy (CL24~72mm)
KW1-M458A-001
SET PLATE ASSY (CL24~72mm)
INDENTATION LVR ASSY (CL8mm ) assembleon feeder parts ROOL UP Assy (CL24~72mm) SET PLATE ASSY (CL24~72mm)
KW1-M11A1-011
Lower Guide Plate
KW1-M114L-000
Cover (CL8mm)
KW1-M11D0-200
REEL HOLDER ASSY (7in)
KW1-M451G-000
LEVER ASSY (CL24mm~72mm)
Lower Guide Plate Cover (CL8mm) assembleon feeder parts LEVER ASSY (CL24mm~72mm)
KW1-M459L-000
SUB ARM (CL24~72mm)
K87-M119L-10X
IDLE ROLLER ASSY (FV8mm)
   
SUB ARM (CL24~72mm) assembleon feeder parts

assembleon feeder parts

 9965 000 10215   SPROCKET WHEEL ASSY, STD     9965 000 16128   Top cover assy 
 9965 000 12712   SPROCKET WHEEL ASSY, 0603, 1005     9965 000 02279   Front positioning pin 
 9965 000 10246   SPROCKET LEVER ASSY 2     9965 000 02278   Rear positioning pin (air) 
 5322 402 11229   SPROCKET WHEEL AXIS ASSY     5322 500 10506   Clamp lever axis 
 9965 000 10247   FRONT POSITIONING PIN     5322 528 11224   Elbow air connector 
 9965 000 10218   BACK POSITIONING PIN (AIR)     9965 000 10214   Set screw M4x5 (4MY-5-F) 
 9965 000 10248   SPRING SPROCKET LEVER     9965 000 10212   Set screw M3x5 (3MY-5-F) 
 9965 000 10211   PAWL BACKSTOPPER       
 9965 000 10219   SPRING PAWL BACKSTOPPER       
 9965 000 10210   PLANE WASHER     9965 000 02281   Clamp lever assy 
 9965 000 10213   SCREW, SET M3 X 3     9965 000 10258   Pressure piece 
 9466 029 23001   SET OF 20 DUMMY FEEDERS     9965 000 10214   Set screw M4x5 (4MY-5-F) 
 5322 693 11205   SINGLE DUMMY FEEDER     9965 000 10214   Set screw M4x5 (4MY-5-F) 
       5322 532 12957   Circlip E-24 

assembleon feeder parts

 9965 000 10249   TOP COVER ASSY, STD       
 9965 000 10250   TOP COVER ASSY, 1005/0402     9965 000 21073   Spring 
 9965 000 10251   TOP COVER ASSY, 0603/0201     9965 000 23027   Reel cover 
 9965 000 10253   SHAFT     9965 000 16131   Air cylinder PBSA 16-30-7 
       5322 528 11255   Air connector BF4BU 
       9965 000 16132   Elbow coupling air cylinder UEF 
 9965 000 10257   CLAMPING LEVER ASSY       
 9965 000 10258   PRESSURE PIECE       
 9965 000 10214   SCREW SET M4 X 5     9965 000 16129    Reel shaft assy 
 5322 532 12957   CIRCLIP     9965 000 02282   Drive gear assy 
 9965 000 10221   HOLD ARM (BLACK), STD     9965 000 21074   Spring 
 9965 000 10260   HOLD ARM (BLUE), 1005/0402     9965 000 02284   Gear index 
 9965 000 10261   HOLD ARM (GREEN), 0603/0201     9965 000 16130   Reel plate 
 9965 000 10262   ARM AXIS     5322 502 14529   Screw flat head M2.6x5 
 9965 000 10212   SCREW SET M3X5     5322 502 21614   Screw flat head M3x6 

assembleon feeder parts

         
 9965 000 10272   SPRING 15" REEL    9965 000 16125   Coil spring 
 9965 000 10216   CIRCLIP C 15" REEL    9965 000 16127   Sprocket wheel
      9965 000 16126  Spring   
      5322 502 14527   Screw       
 9965 000 10252   AIR CYLINDER LEVER ASSY    9965 000 10214   Screw, set 
 9965 000 10255   BOLT LEVER    9965 000 16133   U-nut   
 9965 000 10256   AIR CYLINDER    2522.634.04005   Circlip E    
 9965 000 10254   BARB CONNECTOR       
 5322 502 14528   SCREW M2 X 4       
       9498 396 00548   ID-tag kit (32) 

assembleon feeder parts

 9965 000 10264   GEAR WHEEL ASSY       
 9965 000 10265   INDENTATION LEVER ASSY     9965 000 16136   Top cover assy 
 9965 000 10263   GEAR WHEEL LEVER ASSY     9965 000 02279   Front positioning pin 
 9965 000 10266   DRIVE SHAFT     9965 000 02278   Rear positioning pin (air) 
 9965 000 10220   SPRING PULLEY WHEEL LEFT     9965 000 16127   Sprocket wheel 
 9965 000 10267   COLLAR     5322 528 11224   Elbow air connector 
 9965 000 10268   SPRING PULLEY WHEEL RIGHT     9965 000 10212   Set screw M3x5 (3MY-5-F) 
 9965 000 10269   PLANE WASHER     5322 502 14527   Screw  
 9965 000 10270   SCREW M2.6 X 4       
 5322 502 14529   SCREW M2 6 X 5 (FLAT HEAD)       
 9965 000 10271   SCREW M2.6 X 5 (TRUST)     9965 000 02281   Clamp lever assy 
       9965 000 10258   Pressure piece 
       9965 000 10214   Set screw M4x5 (4MY-5-F) 
9965 000 10215  SPROCKET ASSY     5322 532 12957   Circlip E-24 
9965 000 10223 RACKING LEVER ASSY         
9965 000 02258 SPROCKET AXIS ASSY      
9965 000 10218 KNOCK PIN (REAR)    9965 000 21073   Spring 
9965 000 10211 BACK STOPPER    9965 000 23027   Reel cover 
9965 000 10219 SPRING      9965 000 16131   Air cylinder PBSA 16-30-7 
9965 000 10210 PLANE WASHER     5322 528 11255   Air connector BF4BU 
9965 000 02289  KNOCK PIN (FRONT)      9965 000 16132   Elbow coupling air cylinder UEF 
5322 502 14528   SCREW FLAT HEAD M2X4       
9965 000 10213 SET SCREW (3MY-3-F)       
 9965 000 10212 SET SCREW (3MY-5-F)    9965 000 16135    Reel shaft assy 

assembleon feeder parts

       9965 000 02282   Drive gear assy 
       9965 000 21074   Spring 
 9965 000 10225   TAPE GUIDE ASSY     9965 000 02284   Gear index 
       9965 000 16137   Reel plate 
       5322 502 14529   Screw flat head M2.6x5 
 9965 000 10224   CLAMPING LEVER ASSY     5322 502 21614   Screw flat head M3x6 
 9965 000 10258   PRESSURE PICE       
 9965 000 10214   SET SCREW (4MY-5-F)       
 5322 532 12957   CIRCLIP E-32    9965 000 16125 Coil spring  
 9965 000 10221   HOLDER ARM (BLACK)    9965 000 16127  Sprocket wheel  
 9965 000 10262   ARM AXIS    9965 000 16126 Spring     
      5322 502 14527 Screw  
      9965 000 10214  Screw, set 
 5322 492 11424   Spring    9965 000 16133 U-nut
 9965 000 10216   Circlip-C (STW-4)    2522.634.04005 Circlip E  
         

assembleon feeder parts

 9965 000 10226   HAND LEVER ASSY     9965 000 16134   Top cover assy 
 9965 000 10222   SPRING     9965 000 02279   Front positioning pin 
 9965 000 10228   MULTI-CYLINDER     9965 000 02278   Rear positioning pin (air) 
 9965 000 10217   BARB CONNECTOR (BF4BU)     9965 000 16127   Sprocket wheel 
 5322 502 14528   SCREW M2X4     5322 528 11224   Elbow air connector 
       5322 502 14527   Screw  
       9965 000 10212   Set screw M3x5 (3MY-5-F) 
 9965 000 10229   IDENT LEVER ASSY       
 9965 000 10230   DRIVE ROLER ASSY       
 9965 000 10232   IDLER ROLLER ASSY     9965 000 02281   Clamp lever assy 
 9965 000 10220   SPRING     9965 000 10258   Pressure piece 
 9965 000 10231   SPRING     9965 000 10214   Set screw M4x5 (4MY-5-F) 
 9965 000 10227   SHAFT DRIVE ROLLER     5322 532 12957   Circlip E-24 
 9965 000 10234   LOWER GUIDE PLATE L       
 9965 000 10235   BOLT HEX SOCKET (3MX-6-P)       
 5322 502 14529   SET SCREW (P2.6MK-5-1B)     9965 000 21073   Spring 
 9965 000 10233   LOWER GUIDE PLATE R     9965 000 23027   Reel cover 

assembleon feeder parts

       9965 000 16131   Air cylinder PBSA 16-30-7 
       5322 528 11255   Air connector BF4BU 
9965 000 10215 SPROCKET ASSY       9965 000 16132   Elbow coupling air cylinder UEF 
9965 000 10223  RACKING LEVER ASSY        
9965 000 02258 SPROCKET AXIS ASSY       
9965 000 10218  KNOCK PIN (REAR)      9965 000 16135    Reel shaft assy 
9965 000 10211  BACK STOPPER           9965 000 02282   Drive gear assy 
9965 000 10219 SPRING       9965 000 21074   Spring 
9965 000 10210 PLANE WASHER      9965 000 02284   Gear index 
9965 000 02289    KNOCK PIN (FRONT)     5322 502 14529   Screw flat head M2.6x5 
5322 502 14528  SCREW FLAT HEAD M2X4    5322 502 21614   Screw flat head M3x6 
9965 000 10213  SET SCREW (3MY-3-F)      
9965 000 10212    SET SCREW (3MY-5-F)      
      9965 000 16125 Coil spring
      9965 000 16127  Sprocket wheel  
 9965 000 10237   TAPE GUIDE ASSY    9965 000 16126  Spring    
      5322 502 14527 Screw   
      9965 000 10214   
 9965 000 10224   CLAMPING LEVER ASSY    9965 000 16133  U-nut 
 9965 000 10258   PRESSURE PICE    2522.634.04005  Circli E  
 9965 000 10214   SET SCREW (4MY-5-F)       
 5322 532 12957   CIRCLIP E-32       
 9965 000 10239   HOLDER ARM (BLACK)     9965 000 16138   Top cover assy 
 9965 000 10262   ARM AXIS     9965 000 02279   Front positioning pin 
 T.b.d.   CLAMP LEVER AXIS     9965 000 02278   Rear positioning pin (air) 
       5322 528 11224   Elbow air connector 
       5322 502 14527   Screw  
 5322 492 11424   Spring     9965 000 10212   Set screw M3x5 (3MY-5-F) 
 9965 000 10216   Circlip-C (STW-4)       

assembleon feeder parts

       9965 000 02281   Clamp lever assy 
 9965 000 10238   HAND LEVER ASSY     9965 000 10258   Pressure piece 
 9965 000 10236   SPRING     9965 000 10214   Set screw M4x5 (4MY-5-F) 
 9965 000 10228   MULTI-CYLINDER     5322 532 12957   Circlip E-24 
 9965 000 10217   BARB CONNECTOR (BF4BU)       
 5322 502 14528   SCREW M2X4       
       9965 000 21073   Spring 
       9965 000 23027   Reel cover 
 9965 000 10241   IDENT LEVER ASSY     9965 000 16131   Air cylinder PBSA 16-30-7 
 9965 000 10242   DRIVE ROLER ASSY     5322 528 11255   Air connector BF4BU 
 9965 000 10243   IDLER ROLLER ASSY     9965 000 16132   Elbow coupling air cylinder UEF 
 9965 000 10220   SPRING       
 9965 000 10231   SPRING       
 9965 000 10240   SHAFT DRIVE ROLLER     9965 000 16135    Reel shaft assy 
 9965 000 10245   LOWER GUIDE PLATE L     9965 000 02282   Drive gear assy 
 9965 000 10235   BOLT HEX SOCKET (3MX-6-P)     9965 000 21074   Spring 
 5322 502 14529   SET SCREW (P2.6MK-5-1B)     9965 000 02284   Gear index 
 9965 000 10244   LOWER GUIDE PLATE R     5322 502 14529   Screw flat head M2.6x5 
       5322 502 21614   Screw flat head M3x6 

assembleon feeder parts

9965 000 16137 Sprocket wheel assy        
9965 000 16125  Coil spring      
9965 000 16127 Sprocket wheel           
9965 000 16126 Spring       
5322 502 14527  Screw          
9965 000 10214   Screw, set          
2522.634.04005  Circlip E